
Code:

Series: S-0217

FEVEREIRO/2022

0501092928

DODH-F 9009 T 

DOUBLE OFFSET DISK HARROW

Revision: 00

Date Revision:



Code Description

0102430672 DODH-F 9009T 88 X 26 X 6,00 DMO ESPECIAL S-0217



FRAME ASSY ............................... 10909095630

CENTRAL FRAME ASSY RIGHT ............................... 20909095631

RIGHT CENTRAL CARRYNG WHEELS ASSY ............................... 30909093730

RIGHT CENTRAL CARRYNG WHEELS SEMI MOUNTED ............................... 40521051183

CARRYING-WHEELS ............................... 50501055263

WHEEL AND TIRE ............................... 60503060102

HYDRAULIC CYLINDER ............................... 70521045650

CENTRAL RIGHT FRONT DISC SECTION ............................... 80909095632

CENTRAL RIGHT REAR DISC SECTION ............................... 90909095633

SWIVEL OIL BEATH BEARING ............................... 100511043261

ASSY LEFT CENTRAL FRAME ............................... 110909095634

CENTRAL LEFT FRONT DISC SECTION ............................... 120909095635

CENTRAL LEFT REAR DISC SECTION ............................... 130909095636

LEFT CENTRAL CARRYNG WHEELS ASSY ............................... 140909093735

ESTABILIZER ASSY ............................... 150501057418

ASSY PORT MANUAL INSTRUCION ............................... 160521052186

ASSY PORT MANUAL INSTRUCION ............................... 170521051446

HYDRAULIC CYLINDER 50.8 X 127 X 1292 X 933 ............................... 180511045827

DEPTH CONTROL ............................... 190521047426

SIDE FRAME RIGHT ASSY ............................... 200909095637

RIGHT SIDE CARRYNG WHEELS ASSY ............................... 210909093737

RIGHT SIDE CARRYNG WHEELS ............................... 220521051186

WHEEL AND TIRE ............................... 230503060181

CARRYING WHEEL HUB ASSY ............................... 240511045580

STABILIZER RIGHT CARRYNG WHEELS ASSY ............................... 250909093738

RIGHT FRONT CARRYING-WHEELS ............................... 260511051845

RIGHT FRONT CARRYING-WHEELS ............................... 270511051796

L29.5"X0.63"-10L WHEEL AND ............................... 280503060091

ESTABILIZER ASSY ............................... 290501047699

HYDRAULIC CYLINDER ............................... 300521045646

RIGHT SIDE RIGHT FRONT DISC SECTION ............................... 310909095638

RIGHT SIDE LEFT FRONT DISC SECTION ............................... 320909095639

RIGHT SIDE RIGHT REAR DISC SECTION ............................... 330909095640

RIGHT SIDE LEFT REAR DISC SECTION ............................... 340909095641

SIDE FRAME LEFT ASSY ............................... 350909095642

LEFT SIDE CARRYNG WHEELS ASSY ............................... 360909093743

LEFT SIDE CARRYNG WHEELS ............................... 370521051187

STABILIZER LEFT CARRYNG WHEELS ASSY ............................... 380909093744

FRONT CARRYING-WHEELS ............................... 390511051846

LEFT SIDE RIGHT FRONT DISC SECTION ............................... 400909095643

LEFT SIDE LEFT FRONT DISC SECTION ............................... 410909095644

LEFT SIDE RIGHT REAR DISC SECTION ............................... 420909095645

LEFT SIDE LEFT REAR DISC SECTION ............................... 430909095646

HEADER WITH HITCH ............................... 440521051181

DRAWBAR JACK ............................... 450511048088

3/4 X 1200 HOSE HOLDER A ............................... 460501040257

HYDRAULIC CIRCUIT ............................... 470909093729

MALE QUICK COUPLER WITH CAP - 1/2 NPT ............................... 480501053834



DODH-F 9009 T Page 1

0909095630FRAME ASSY

03

01

02

04

13

12

07
08

09

10
11

05

06

14

15

QTItem Code Description See page

01 0909095631 01CENTRAL FRAME ASSY RIGHT 2

02 0909095634 01ASSY LEFT CENTRAL FRAME 11

03 0909095637 01SIDE FRAME RIGHT ASSY 20

04 0909095642 01SIDE FRAME LEFT ASSY 35

05 0521051181 01HEADER WITH HITCH 44

06 0511048088 01DRAWBAR JACK 45

07 0561014251 01COUPLING SHAFT 

08 0503030012 01HAIR PIN

09 0551013708 02COUPLING SHAFT 

10 0501011301 021.1/2 UNC 6FPP 2.5/16 NUT

11 0503010010 021/4" X 2.1/2" COTTERPIN

12 0503013100 16NYLON CLAMP

13 0503013150 011300 X 3/8 CHAIN

14 0501040257 013/4 X 1200 HOSE HOLDER A 46

15 0909093729 01HYDRAULIC CIRCUIT 47



DODH-F 9009 T Page 2

0909095631CENTRAL FRAME ASSY RIGHT

0405

17

20

21

22

02

03

26

25

23

24

18

19

06

07
08
09

1113
14

15
16

15

13
14

10 08
09

12

01D

01

01A

01B

01C

QTItem Code Description See page

01 0521051198 01RIGHT CENTRAL FRAME

01A 0521067886 01CENTRAL RIGHT FRAME

01B 0503033038 01DANGER SIGN

01C 0503033932 01SET LABEL ADHESIVE

01D 0503034727 01ADHESIVE LABEL

02 0531061152 01RIGHT CENTRAL FRONT CHASSIS

03 0531061151 01RIGHT CENTRAL REAR CHASSIS

04 0909093730 01RIGHT CENTRAL CARRYNG WHEELS ASSY 3

05 0502012323 02BRACKET FIXER

06 0503013113 041" X 6" BOLT                       

07 0501016545 04FLAT WASHER

08 0503010012 081" SPRING WASHER

09 0501010059 081.5/8 NUT

10 0501010276 04BOLT

11 0503010002 041800 GREASE FITTING

12 0551014246 06WASHER SPACER

13 0501011544 043/4" X 1-1/2" BOLT                 

14 0503010023 043/4" SPRING WASHER

15 0511016162 04FLAT WASHER 

16 0551013583 02COUPLING SHAFT 

17 0571014363 01TRANSPORT LOCK      

18 0541016844 01FIXER LOCK

19 0503030285 01HAIR PIN

20 0502012702 01BODY SUPPORT CLAMP

21 0503010180 017/16" SPRING WASHER

22 0503012555 01SCREW 7/16 UNC X 2 CS RT G.7 ZN

23 0521060352 01LOCK AXLE FRAME

24 0503031035 01HAIR PIN

25 0909095632 01CENTRAL RIGHT FRONT DISC SECTION 8

26 0909095633 01CENTRAL RIGHT REAR DISC SECTION 9



DODH-F 9009 T Page 3

0909093730RIGHT CENTRAL CARRYNG WHEELS ASSY

14

03

04

04

03

06

05
06

15

0102

05

10

09

08

13

12

11

02

04 03

07

09

10

QTItem Code Description See page

01 0521051183 01RIGHT CENTRAL CARRYNG WHEELS SEMI
MOUNTED

4

02 0521012538 021.2" X 3.5" COUPLING SHAFT

03 0501019435 0432 X 50 X 1.5 FLAT WASHER 

04 0503010523 031/4" X 2" COTTERPIN

05 0501055263 02CARRYING-WHEELS 5

06 0503060102 02WHEEL AND TIRE 6

07 0501015593 01SUPPORT PLATE

08 0502010673 02BEARING SEMI

09 0521014316 02EXTENSION GREASE FITTING 1/8 BSP X 40

10 0503010004 021890 GREASE FITTING

11 0503013935 02GAUGE 160PSI / 10 BAR

12 0501010690 0226 X 58 X 4.75 FLAT WASHER 

13 0503018754 021-8 UNC NUT

14 0521045650 01HYDRAULIC CYLINDER 7

15 0521010547 011.2" X 6.5" COUPLING SHAFT 



DODH-F 9009 T Page 4

0521051183RIGHT CENTRAL CARRYNG WHEELS SEMI MOUNTED

10

09

08

10

09

08

06

08

09
10

03
04

05

01

02

07

QTItem Code Description See page

01 0521067887 01RIGHT CENTRAL CARRYNG WHEELS

02 0521062878 01FRAME CENTRAL ROCKER

03 0501016381 01FLAT WASHER 

04 0503010012 011" SPRING WASHER

05 0503010953 011" X 2" BOLT                       

06 0581014564 01JUNCTION SHAFT

07 0503010002 021800 GREASE FITTING

08 0503010706 03SCREW 1/2 UNC X 4.1/2 C S  G.5 ZN              

09 0521014188 03FLAT WASHER

10 0503010589 031/2" UNC SELF ADJUSTING NUT        



DODH-F 9009 T Page 5

0501055263CARRYING-WHEELS

QTItem Code Description See page

01 0501110738 01CARRYING WHEEL HUB

01A 0502012260 01TRANSPORT WHEEL BOX

01B 0501010186 08WHEEL SCREW 5/8UNF X 2.1/8CR

01C 0503010064 085/8 UNF CONIC NUT

02 0503010008 013780/3720 ROLLER BEARING

03 0503014821 01ROLLER BEARING

04 0503013314 01RETAINER 5166-GB 63,5 X 110 X 13 ARCA

05 0511012494 01SPINDLE                            

06 0511012492 01FLAT WASHER

07 0503030009 011" CASTLE NUT

08 0503010018 015/32 X 1-1/2 COTTERPIN

09 0502020591 01PROTECCION COVER

10 0503011444 04SPRING WASHER

11 0503010358 045/16" X 5/8" BOLT                  

12 0503010002 011800 GREASE FITTING



DODH-F 9009 T Page 6

0503060102WHEEL AND TIRE

QTItem Code Description See page

01 0501069483 01WHEEL                

02 0503012112 01400/60 - 15.5 TR 15 INNER TIRE

03 0503013119 01CANVAS TIRE                        



DODH-F 9009 T Page 7

0521045650HYDRAULIC CYLINDER

07

16

15

10

11

02

08
09

06
04

03

14
17

14

13
12

05

0501

QTItem Code Description See page

01 0521066183 01CYLINDER CASE

02 0502010017 014" HEAD                            

03 0503010338 012-342 N 3006-9B O'RING

04 0503011061 018-342 BACK-UP RING

05 0503030385 02CYLINDER PLUG N-002

06 0503010973 01W2-2500-500 PK O'RING G.E

07 0502011250 01RING OF SUPPORT

08 0503015642 01U-CUP SEALING 

09 0503015715 01SCRAPER SEALING

10 0521060656 01TURNBUCLELE

11 0503010002 011800 GREASE FITTING

12 0503010817 011.1/4" SELF LOCKING NUT

13 0503010345 012-218 N 3006-9B O'RING

14 0503017889 02RING GUIDE

15 0581012601 01PISTON

16 0581012602 01PISTON

17 0503018651 01SEALING 



DODH-F 9009 T Page 8

0909095632CENTRAL RIGHT FRONT DISC SECTION

22
21

20

11

12

13

14

15

20
21

22

19
17

1602

16

16

03

18

17

01

01A

01B

01B

08

09

10

05

06

07

04

QTItem Code Description See page

01 0501059619 011.3/4" X 2240 AXLE WITH NUTS 

01A 0551014710 011.3/4" X 2240 AXLE 

01B 0501010333 021.3/4" NUT

02 0502010366 06SPACER

03 0511043261 03SWIVEL OIL BEATH BEARING 10

04 0551015817 03FRONT BRACKET                            

05 0501013475 093/4 UNC X 7.1/2 C S G.5 ZN BOLT

06 0503010023 093/4" SPRING WASHER

07 0503010014 093/4" NUT

08 0502012345 03SPINDLE FIXER

09 0551015397 03FLEXIBLE FIXER BRACKET

10 0521063077 03FIXER BARSCRAPER

11 0511018746 161/2" UNC X 2,9" X 2,5" HOLDER

12 0511017302 32FLAT WASHER

13 0503010060 321/2" NUT

14 0551014696 01TUBE

15 0551018171 10SCRAPER FRONT RIGHT REAR LEFT

16 0602033931 10DR26X6 C76AF02FR1.13/16" D076 10REC

17 0511014339 021-5/8" 2.8" NUT LOCK               

18 0502012221 011-1/2" INNER AXLE WASHER

19 0502012222 011-3/4" EXTERNAL AXLE WASHER        

20 0503010232 025/8" X 1.3/4" BOLT                 

21 0501012140 02FLAT WASHER

22 0503012412 025/8 UNC SELF LOCKING NUT



DODH-F 9009 T Page 9

0909095633CENTRAL RIGHT REAR DISC SECTION

08

09

10

05

06

07

04

22
21

20

11

12

13

14

15

20
21

22

19
17

1602

16

16

03

18

17

01

01A

01B

01B

QTItem Code Description See page

01 0501040362 011.3/4" X 1790 AXLE WITH NUTS 

01A 0501011422 011.3/4 X 1790 AXLE

01B 0501010333 021.3/4" NUT

02 0502010366 05SPACER

03 0511043261 02SWIVEL OIL BEATH BEARING 10

04 0541019516 02FRONT BRACKET                            

05 0501013475 063/4 UNC X 7.1/2 C S G.5 ZN BOLT

06 0503010023 063/4" SPRING WASHER

07 0503010014 063/4" NUT

08 0502012345 02SPINDLE FIXER

09 0551015397 02FLEXIBLE FIXER BRACKET

10 0521063078 02FIXER BARSCRAPER

11 0511018746 121/2" UNC X 2,9" X 2,5" HOLDER

12 0511017302 24FLAT WASHER

13 0503010060 241/2" NUT

14 0551014700 01TUBE

15 0551018172 08SCRAPER FRONT LEFT REAR RIGHT

16 0602033931 08DR26X6 C76AF02FR1.13/16" D076 10REC

17 0511014339 021-5/8" 2.8" NUT LOCK               

18 0502012222 011-3/4" EXTERNAL AXLE WASHER        

19 0502012221 011-1/2" INNER AXLE WASHER

20 0503010232 025/8" X 1.3/4" BOLT                 

21 0501012140 02FLAT WASHER

22 0503012412 025/8 UNC SELF LOCKING NUT



DODH-F 9009 T Page 10

0511043261SWIVEL OIL BEATH BEARING

06

09

09

08

02

10

04
03 11

05

12C
12D

12

12I

12M

12G

12A

12L

12B

12L

12A

12G

12J

01

07

12K

12H

12E

12F

QTItem Code Description See page

01 0561015690 01CAP BEARING

02 0541014269 023/4 SQUARE WASHER

03 0503010027 025/8" SPRING WASHER

04 0503010013 025/8" NUT

05 0503010762 02SCREW 5/8 UNC X 3.1/2 CS G.5 ZN

06 0503011401 041/2" X 3/4" BOLT                   

07 0503010019 041/2" SPRING WASHER

08 0501010322 02FLAT WASHER

09 0503010014 043/4" NUT

10 0501010162 023/4" X 4" BOLT                     

11 0502012304 01SWIVEL SUPPORT BEARING 

12 0501059686 01CHOCK BEARING

12A 0503030027 02DUO-CONE SEAL

12B 0503010856 02OIL PLUG

12C 0503010237 063/8" X 1" BOLT

12D 0503011443 063/8" SPRING WASHER

12E 0503030030 015.6" X 4.4" X 0.01" GASKET

12F 0503030685 015.5" X 4.4" X 0.003" GASKET

12G 0502040125 02SEAL RETAINER

12H 0502020161 01WEAR PLATE BEARING 

12I 0502012343 01AGRICULTURAL HOUSING BEARING

12J 0502040133 01INNER FLANGE

12K 0502040132 01OUTER FLANGE

12L 0503012819 02ROLLER BEARING

12M 0502011144 01MRO 233 1.3/4 AXLE



DODH-F 9009 T Page 11

0909095634ASSY LEFT CENTRAL FRAME

48

49

49

21

51

50

22
20 22

60

59

41

57

58

16

02

56

4167
64

65
62

63

61
62

63

66

22

31

58

57

36

37

38

35

20

22 21

07

14

15
05
06

30

13

32

33
34

03

17

08

09
10

11
12

11
10

09

06

45

44

43

46

47

05
04

52

41

53

40

41

42

39

55
10

54

18

26

25

24

23
29
28

27

25

26

19
01G

01F

01

01A

01B

01C

01D

01E

QTItem Code Description See page

01 0521051199 01LEFT FRAME CENTER

01A 0521067884 01LEFT CENTRAL FRAME

01B 0503031428 01READ MANUAL DECAL

01C 0503031087 01ADHESIVE LABEL

01D 0503033932 01SET LABEL ADHESIVE

01E 0503034727 01ADHESIVE LABEL

01F 0503034003 01SERIAL NUMBER TAG 61 X 118

01G 0503010001 043.2 X 5.5 RIVET

02 0531061149 01LEFT CENTRAL FRONT CHASSIS

03 0531061150 01LEFT CENTRAL REAR CHASSIS

04 0501010276 04BOLT

05 0503010012 081" SPRING WASHER

06 0501010059 081.5/8 NUT

07 0503010002 041800 GREASE FITTING

08 0551014246 06WASHER SPACER

09 0501011544 043/4" X 1-1/2" BOLT                 

10 0503010023 253/4" SPRING WASHER

11 0511016162 04FLAT WASHER 

12 0551013583 02COUPLING SHAFT 

13 0502012323 02BRACKET FIXER

14 0503013113 041" X 6" BOLT                       

15 0501016545 04FLAT WASHER

16 0909095635 01CENTRAL LEFT FRONT DISC SECTION 12

17 0909095636 01CENTRAL LEFT REAR DISC SECTION 13

18 0909093735 01LEFT CENTRAL CARRYNG WHEELS ASSY 14

19 0501057418 01ESTABILIZER ASSY 15

20 0521012538 031.2" X 3.5" COUPLING SHAFT

21 0501019435 0332 X 50 X 1.5 FLAT WASHER 

22 0503010523 061/4" X 2" COTTERPIN

23 0501015593 02SUPPORT PLATE

24 0502010673 04BEARING SEMI



DODH-F 9009 T Page 11

0909095634ASSY LEFT CENTRAL FRAME

QTItem Code Description See page

25 0521014316 04EXTENSION GREASE FITTING 1/8 BSP X 40

26 0503010004 041890 GREASE FITTING

27 0503013935 04GAUGE 160PSI / 10 BAR

28 0501010690 0426 X 58 X 4.75 FLAT WASHER 

29 0503018754 041-8 UNC NUT

30 0521060352 01LOCK AXLE FRAME

31 0503031035 01HAIR PIN

32 0571014363 01TRANSPORT LOCK      

33 0541016844 01FIXER LOCK

34 0503030285 01HAIR PIN

35 0521045848 01VALVE LIMITER COURSE

36 0503011236 023/8" X 2" BOLT                 

37 0503010025 023/8" SPRING WASHER

38 0503010026 023/8" NUT

39 0521052186 01ASSY PORT MANUAL INSTRUCION 16

40 0503011103 017/16" X 2-1/2" BOLT                

41 0503010180 077/16" SPRING WASHER

42 0502010477 02HOSE CLAMP

43 0501011431 021-3/4" GANG BOLT WRENCH

44 0511018451 015/8" X 3/4" X 1" UNIVERSAL

45 0541015451 01FIXED KEY 2.3/8 X 2.3/4

46 0501061045 011" WRENCH CYLINDRICAL

47 0503016140 013/4" WRENCH CABLE CYLINDRICAL

48 0909093736 01STABILIZER ASSY

49 0511045827 02HYDRAULIC CYLINDER 50.8 X 127 X 1292 X 933 18

50 0521010547 021.2" X 6.5" COUPLING SHAFT 

51 0501017779 0432 X 60 X 4.75 FLAT WASHER

52 0503012555 04SCREW 7/16 UNC X 2 CS RT G.7 ZN

53 0502012702 05BODY SUPPORT CLAMP

54 0501010125 213/4" X 2-1/2" BOLT

55 0503010014 213/4" NUT

56 0501068706 01DOUBLE CONNECTION 

57 0503011338 047/16" X 1" BOLT

58 0501012803 04FLAT WASHER 

59 0501068707 01SIMPLE CONNECTION

60 0521067895 01DEPTH CONTROL SUPPORT

61 0503011172 02BOLT 1/2 UNC X 2.1/2 C S  G.5 ZN

62 0521014188 09FLAT WASHER

63 0503010589 051/2" UNC SELF ADJUSTING NUT        

64 0503010479 01BOLT                     

65 0581014588 0113 X 16 X 41,50 GLOVE 

66 0501011445 02FLAT WASHER 

67 0521047426 01DEPTH CONTROL 19



DODH-F 9009 T Page 12

0909095635CENTRAL LEFT FRONT DISC SECTION

22
21

20

11

12

13

14

15

20
21

22

19
17

1602

16

16

03

18

17

01

01A

01B

01B

08

09

10

05

06

07

04

QTItem Code Description See page

01 0501059619 011.3/4" X 2240 AXLE WITH NUTS 

01A 0551014710 011.3/4" X 2240 AXLE 

01B 0501010333 021.3/4" NUT

02 0502010366 06SPACER

03 0511043261 03SWIVEL OIL BEATH BEARING 10

04 0541019516 03FRONT BRACKET                            

05 0501013475 093/4 UNC X 7.1/2 C S G.5 ZN BOLT

06 0503010023 093/4" SPRING WASHER

07 0503010014 093/4" NUT

08 0502012345 03SPINDLE FIXER

09 0551015397 03FLEXIBLE FIXER BRACKET

10 0521063078 03FIXER BARSCRAPER

11 0511018746 161/2" UNC X 2,9" X 2,5" HOLDER

12 0511017302 32FLAT WASHER

13 0503010060 321/2" NUT

14 0551014696 01TUBE

15 0551018172 10SCRAPER FRONT LEFT REAR RIGHT

16 0602033931 10DR26X6 C76AF02FR1.13/16" D076 10REC

17 0511014339 021-5/8" 2.8" NUT LOCK               

18 0502012222 011-3/4" EXTERNAL AXLE WASHER        

19 0502012221 011-1/2" INNER AXLE WASHER

20 0503010232 025/8" X 1.3/4" BOLT                 

21 0501012140 02FLAT WASHER

22 0503012412 025/8 UNC SELF LOCKING NUT



DODH-F 9009 T Page 13

0909095636CENTRAL LEFT REAR DISC SECTION

22
21

20

11

12

13

14

15

20
21

22

19
17

1602

16

16

03

18

17

01

01A

01B

01B

08

09

10

05

06

07

04

QTItem Code Description See page

01 0501040362 011.3/4" X 1790 AXLE WITH NUTS 

01A 0501011422 011.3/4 X 1790 AXLE

01B 0501010333 021.3/4" NUT

02 0502010366 05SPACER

03 0511043261 02SWIVEL OIL BEATH BEARING 10

04 0551015817 02FRONT BRACKET                            

05 0501013475 063/4 UNC X 7.1/2 C S G.5 ZN BOLT

06 0503010023 063/4" SPRING WASHER

07 0503010014 063/4" NUT

08 0502012345 02SPINDLE FIXER

09 0551015397 02FLEXIBLE FIXER BRACKET

10 0521063077 02FIXER BARSCRAPER

11 0511018746 121/2" UNC X 2,9" X 2,5" HOLDER

12 0511017302 24FLAT WASHER

13 0503010060 241/2" NUT

14 0551014700 01TUBE

15 0551018171 08SCRAPER FRONT RIGHT REAR LEFT

16 0602033931 08DR26X6 C76AF02FR1.13/16" D076 10REC

17 0511014339 021-5/8" 2.8" NUT LOCK               

18 0502012221 011-1/2" INNER AXLE WASHER

19 0502012222 011-3/4" EXTERNAL AXLE WASHER        

20 0503010232 025/8" X 1.3/4" BOLT                 

21 0501012140 02FLAT WASHER

22 0503012412 025/8 UNC SELF LOCKING NUT



DODH-F 9009 T Page 14

0909093735LEFT CENTRAL CARRYNG WHEELS ASSY

14

03

04

04

03

06

05
06

15

0102

05

10

09

08

13

12

11

02

04 03

07

09

10

QTItem Code Description See page

01 0521051184 01LEFT CENTRAL CARRYNG WHEELS SEMI
MOUNTED

02 0521012538 021.2" X 3.5" COUPLING SHAFT

03 0501019435 0432 X 50 X 1.5 FLAT WASHER 

04 0503010523 031/4" X 2" COTTERPIN

05 0501055263 02CARRYING-WHEELS 5

06 0503060102 02WHEEL AND TIRE 6

07 0501015593 01SUPPORT PLATE

08 0502010673 02BEARING SEMI

09 0521014316 02EXTENSION GREASE FITTING 1/8 BSP X 40

10 0503010004 021890 GREASE FITTING

11 0503013935 02GAUGE 160PSI / 10 BAR

12 0501010690 0226 X 58 X 4.75 FLAT WASHER 

13 0503018754 021-8 UNC NUT

14 0521045650 01HYDRAULIC CYLINDER 7

15 0521010547 011.2" X 6.5" COUPLING SHAFT 



DODH-F 9009 T Page 15

0501057418ESTABILIZER ASSY

01

04

03

05

02

06

QTItem Code Description See page

01 0521060347 01FORK JACK LEFT

02 0521060346 01FORK JACK RIGHT

03 0502011195 01ADJUSTMENT NUT BODY

04 0541018673 01COUNTERNUT 

05 0541018672 01COUNTERNUT

06 0503010002 021800 GREASE FITTING



DODH-F 9009 T Page 16

0521052186ASSY PORT MANUAL INSTRUCION

01
06

05

04

03

02

QTItem Code Description See page

001 0503060100 01OPERATOR'S MANUAL STORAGE TUBE

002 0503010267 01NYLON CLAMP

003 0503010363 015/16" X 1" BOLT

004 0501010694 018.5 X 18 X 1.5 FLAT WASHER

005 0503010179 015/16" ZN SPRING WASHER

006 0503010337 015/16" NUT



DODH-F 9009 T Page 17

0521051446ASSY PORT MANUAL INSTRUCION

01
06

05

04

03

02

QTItem Code Description See page

001 0503060100 01OPERATOR'S MANUAL STORAGE TUBE

002 0503010267 01NYLON CLAMP

003 0503010363 015/16" X 1" BOLT

004 0501010694 018.5 X 18 X 1.5 FLAT WASHER

005 0503010179 015/16" ZN SPRING WASHER

006 0503010337 015/16" NUT



DODH-F 9009 T Page 18

0511045827HYDRAULIC CYLINDER 50.8 X 127 X 1292 X 933

06

01

03

05

02

16

12

07
08

07

11
04

13
15

14

09

10

QTItem Code Description See page

01 0511068524 01CYLINDER BARREL

02 0511069760 0150.80 X 1215 ROD

03 0502012518 0150.8 X 127  PISTON

04 0503010817 011.1/4" SELF LOCKING NUT

05 0502010382 015" END CAP                   

06 0503030384 02CON PLUG N-001

07 0503010974 02W2-5000-500 RING

08 0503013440 01OE 127 GASKET

09 0503010351 012-425 N 3006-9B O'RING 

10 0503011062 018-425 BACK-UP RING 

11 0503010345 012-218 N 3006-9B O'RING

12 0502012227 0150.80 X 127 RING SUPPORT

13 0503010952 01W2-2250-500 RING

14 0503010039 01D-2000 SCRAPER RING 

15 0503010991 011870-2000-375-B GASKET         

16 0503010002 011800 GREASE FITTING

17 0501039856 01HYDRAULIC CYLINDER REPAIR KIT



DODH-F 9009 T Page 19

0521047426DEPTH CONTROL

02F

02G

01

03

02

02A

02B

02C

02D

02E

QTItem Code Description See page

01 0521067893 01DEPTH CONTROL SUPPORT

02 0511059126 01DEPTH CONTROL REGULATOR WITH SCALE

02A 0521067320 01ADJUSTMENT AXLE

02B 0521067321 01BEATER FRAME 

02C 0503010686 020.2" X 0.7" SPRING PIN

02D 0503030170 01COMPRESSION SPRING

02E 0581012941 01FLAT WASHER

02F 0503030886 01SCALE DOSER

02G 0503010001 023.2 X 5.5 RIVET

03 0501018535 011/2 X 1 BOLT



DODH-F 9009 T Page 20

0909095637SIDE FRAME RIGHT ASSY

25

26

03

15

16

17

11

12
13

14

1020
19

18

04

09

08

06

21

22

02

23

24

18

19

20

05

07

01

01A

01B

01C

QTItem Code Description See page

01 0521051200 01RIGHT SIDE FRAME 

01A 0511068429 01RIGHT SIDE FRAME

01B 0503033932 01SET LABEL ADHESIVE

01C 0503034727 01ADHESIVE LABEL

02 0531061142 01RIGHT SIDE REAR FRAME

03 0531061144 01RIGHT SIDE REAR FRAME

04 0503010002 041800 GREASE FITTING

05 0503013113 081" X 6" BOLT                       

06 0501016545 08FLAT WASHER

07 0503010012 081" SPRING WASHER

08 0501010059 081.5/8 NUT

09 0502012323 04BRACKET FIXER

10 0521060351 01BEATER FRAME 

11 0511068361 01FIXER

12 0581011153 01FRAME BEAT

13 0571010265 0116.5 X 40 X 3 FLAT WASHER

14 0503010962 015/8" X 1-1/4" BOLT                 

15 0511016281 023/4" X 8" BOLT

16 0503010023 023/4" SPRING WASHER

17 0503010014 023/4" NUT

18 0503012555 04SCREW 7/16 UNC X 2 CS RT G.7 ZN

19 0503010180 047/16" SPRING WASHER

20 0502012702 04BODY SUPPORT CLAMP

21 0909093737 01RIGHT SIDE CARRYNG WHEELS ASSY 21

22 0909093738 01STABILIZER RIGHT CARRYNG WHEELS ASSY 25

23 0909095638 01RIGHT SIDE RIGHT FRONT DISC SECTION 31

24 0909095639 01RIGHT SIDE LEFT FRONT DISC SECTION 32

25 0909095640 01RIGHT SIDE RIGHT REAR DISC SECTION 33

26 0909095641 01RIGHT SIDE LEFT REAR DISC SECTION 34



DODH-F 9009 T Page 21

0909093737RIGHT SIDE CARRYNG WHEELS ASSY

08

07

06
05

13

12

02

03

03

02

11
10

09

04

15

16

14

01

13

12

14

QTItem Code Description See page

01 0521051186 01RIGHT SIDE CARRYNG WHEELS 22

02 0503060181 02WHEEL AND TIRE 23

03 0511045580 02CARRYING WHEEL HUB ASSY 24

04 0521045646 01HYDRAULIC CYLINDER 30

05 0503010953 011" X 2" BOLT                       

06 0503010012 011" SPRING WASHER

07 0501016381 01FLAT WASHER 

08 0581014564 01JUNCTION SHAFT

09 0503010706 01SCREW 1/2 UNC X 4.1/2 C S  G.5 ZN              

10 0521014188 01FLAT WASHER

11 0503010589 011/2" UNC SELF ADJUSTING NUT        

12 0521012538 021.2" X 3.5" COUPLING SHAFT

13 0501019435 0232 X 50 X 1.5 FLAT WASHER 

14 0503010523 021/4" X 2" COTTERPIN

15 0501063989 01HYDRAULIC CYLINDER REGULATOR

16 0501010110 021.1/2" NUT



DODH-F 9009 T Page 22

0521051186RIGHT SIDE CARRYNG WHEELS

07

10

09
08

03

06
05

05

06

03

02

05

06

03

01

04

QTItem Code Description See page

001 0521067889 01RIGHT SIDE CARRYNG WHEELS

002 0511069790 01ROCKER

003 0503010706 03SCREW 1/2 UNC X 4.1/2 C S  G.5 ZN              

004 0503010002 021800 GREASE FITTING

005 0503010589 031/2" UNC SELF ADJUSTING NUT        

006 0521014188 03FLAT WASHER

007 0581014564 01JUNCTION SHAFT

008 0503010953 011" X 2" BOLT                       

009 0503010012 011" SPRING WASHER

010 0501016381 01FLAT WASHER 



DODH-F 9009 T Page 23

0503060181WHEEL AND TIRE

02

03

01

QTItem Code Description See page

01 0503010858 01CANVAS TIRE                        

02 0503011468 01WEEL

03 0503010860 01AIR CHAMBER 11L 15



DODH-F 9009 T Page 24

0511045580CARRYING WHEEL HUB ASSY 

01

03

08

09

10

11
13

12

14

05

07

04

02

06

QTItem Code Description See page

01 0502011121 01CARRYING WHEEL HUB

02 0503010006 0132210 ROLLER BEARING               

03 0503010037 0130207 ROLLER BEARING               

04 0503011867 0100517-BR SEAL WITH HOLE

05 0501010127 069/16" X 1-7/8" LUG BOLT            

06 0503010035 069/16" CONIC NUT                    

07 0541015259 0163,40 X 366 AXLE

08 0501016545 01FLAT WASHER

09 0503030009 011" CASTLE NUT

10 0503010018 015/32 X 1-1/2 COTTERPIN

11 0502020591 01PROTECCION COVER

12 0503010178 045/16" X 7/8" BOLT

13 0503010179 045/16" ZN SPRING WASHER

14 0503010002 011800 GREASE FITTING



DODH-F 9009 T Page 25

0909093738STABILIZER RIGHT CARRYNG WHEELS ASSY

03

04

06
05

11

09

08

01
02

07

09

09

10

11

QTItem Code Description See page

01 0511051845 01RIGHT FRONT CARRYING-WHEELS 26

02 0503060091 01L29.5"X0.63"-10L WHEEL AND 28

03 0501047699 01ESTABILIZER ASSY 29

04 0561018588 01COUPLING SHAFT

05 0501012916 01FLAT WASHER 38,50 X 66 X 4,75   ZN

06 0501011301 011.1/2 UNC 6FPP 2.5/16 NUT

07 0503010010 011/4" X 2.1/2" COTTERPIN

08 0521014092 01AXLE LOCK 

09 0503010523 031/4" X 2" COTTERPIN

10 0521014216 01COUPLING SHAFT 

11 0521011132 02FLAT WASHER



DODH-F 9009 T Page 26

0511051845RIGHT FRONT CARRYING-WHEELS

07

05

01

08

02

04

03

07

06

QTItem Code Description See page

01 0521063073 01FRONT WHEEL ARM

02 0511051796 01RIGHT FRONT CARRYING-WHEELS 27

03 0521014023 01MIDDLEMAN FLANGE 

04 0521014014 01REAR FIXER FLANGE 

05 0503010027 025/8" SPRING WASHER

06 0501010100 02SCREW  5/8 UNC X 2 CS G.5 ZN

07 0503010002 021800 GREASE FITTING

08 0521014024 01WASHER SPACER



DODH-F 9009 T Page 27

0511051796RIGHT FRONT CARRYING-WHEELS

09

12
11

01

02

02A

02C

02B

03

04

05
06

07

08

10

QTItem Code Description See page

01 0521063068 01FRONT CARRYING-WHEELS

02 0501110695 01AXLE W/ FLANGE

02A 0521063074 01AXLE W/ FLANGE

02B 0501010127 069/16" X 1-7/8" LUG BOLT            

02C 0503010035 069/16" CONIC NUT                    

03 0503010279 01SEAL

04 0503010360 0130208 ROLLER BEARING

05 0503011290 0130206 BALL BEARING

06 0511015994 01FLAT WASHER

07 0503030009 011" CASTLE NUT

08 0503010523 011/4" X 2" COTTERPIN

09 0503010002 011800 GREASE FITTING

10 0541018995 01WHEEL BOX COVER

11 0503013758 031/4" X 1-1/2" BOLT

12 0503011441 03SPRING WASHER



DODH-F 9009 T Page 28

0503060091L29.5"X0.63"-10L WHEEL AND

03

02

01

QTItem Code Description See page

01 0503010893 01WHEEL                

02 0503010033 017.50 X 16 INNER TIRE

03 0503010120 01CANVAS TIRE                        



DODH-F 9009 T Page 29

0501047699ESTABILIZER ASSY 

06

02

04 06

01

05

03

06

QTItem Code Description See page

01 0501110262 01245 ADJUSTMENT NUT                 

02 0501064001 01RIGHT JACK CRANK                   

03 0501064002 01LETF JACK CRANK                    

04 0541018672 01COUNTERNUT

05 0541018673 01COUNTERNUT 

06 0503010002 041800 GREASE FITTING



DODH-F 9009 T Page 30

0521045646HYDRAULIC CYLINDER

10

07
08

09

05

11 01

04

20

23

18 21

22

23

19

12

06

02
15

16
13

17
16

17

14

03

QTItem Code Description See page

01 0571019709 01DETACHABLE COVER

02 0503010761 01D-1750 SCRAPER RING 

03 0503030385 02CYLINDER PLUG N-002

04 0521016677 011.75" X 17.5" TURNBUCLE

05 0502040747 0132.54 CLEVIS CLAMP                          

06 0521066182 01CYLINDER CASE

07 0503011094 013/8" X 2" BOLT

08 0503011443 013/8" SPRING WASHER

09 0503010026 013/8" NUT

10 0511018115 011.8" X 0.1" 0.7" BUSHING

11 0503011148 013/8" X 1/2" BOLT

12 0571019711 01RING SUPPORT

13 0503017936 01RING

14 0503017938 01RING GUIDE

15 0503017937 01GASKET

16 0503017940 028-337 BACK-UP RING

17 0503017939 022-337 N 3006-9B O' RING

18 0503010042 012-214 N 3006-9B O'RING 

19 0503010063 011" SELF-ALIGNING NUT               

20 0581012598 01PISTON

21 0581012597 01PISTON

22 0503018650 01SEALING 

23 0503017883 02RING GUIDE



DODH-F 9009 T Page 31

0909095638RIGHT SIDE RIGHT FRONT DISC SECTION

22
21

20

11

12

13

14

15

20
21

22

19
17

16

02

16

16.

03

18

17

01B

08

09

10

05

06

07

04

01

01A

01B

QTItem Code Description See page

01 0501042894 011.3/4" X 1325 AXLE WITH NUTS 

01A 0501018606 011.3/4" X 1325 AXLE 

01B 0501010333 021.3/4" NUT

02 0502010366 03SPACER

03 0511043261 02SWIVEL OIL BEATH BEARING 10

04 0551015817 02FRONT BRACKET                            

05 0501013475 063/4 UNC X 7.1/2 C S G.5 ZN BOLT

06 0503010023 063/4" SPRING WASHER

07 0503010014 063/4" NUT

08 0502012345 02SPINDLE FIXER

09 0551015397 02FLEXIBLE FIXER BRACKET

10 0521063077 02FIXER BARSCRAPER

11 0511018746 101/2" UNC X 2,9" X 2,5" HOLDER

12 0511017302 20FLAT WASHER

13 0503010060 201/2" NUT

14 0571012816 01TUBE

15 0551018171 06SCRAPER FRONT RIGHT REAR LEFT

16 0602033931 05DR26X6 C76AF02FR1.13/16" D076 10REC

16. 0602030263 01DR24X6 C76AF02FR46,04 10REC IPC

17 0511014339 021-5/8" 2.8" NUT LOCK               

18 0502012221 011-1/2" INNER AXLE WASHER

19 0502012222 011-3/4" EXTERNAL AXLE WASHER        

20 0503010232 025/8" X 1.3/4" BOLT                 

21 0501012140 02FLAT WASHER

22 0503012412 025/8 UNC SELF LOCKING NUT



DODH-F 9009 T Page 32

0909095639RIGHT SIDE LEFT FRONT DISC SECTION

08

09

10

05

06

07

04

01

01A

01B

01B

22
21

20

11

12

13

14

15

20
21

22

19
17

16

02

16

16

03

18

17

QTItem Code Description See page

01 0501042894 011.3/4" X 1325 AXLE WITH NUTS 

01A 0501018606 011.3/4" X 1325 AXLE 

01B 0501010333 021.3/4" NUT

02 0502010366 03SPACER

03 0511043261 02SWIVEL OIL BEATH BEARING 10

04 0551015817 02FRONT BRACKET                            

05 0501013475 063/4 UNC X 7.1/2 C S G.5 ZN BOLT

06 0503010023 063/4" SPRING WASHER

07 0503010014 063/4" NUT

08 0502012345 02SPINDLE FIXER

09 0551015397 02FLEXIBLE FIXER BRACKET

10 0521063077 02FIXER BARSCRAPER

11 0511018746 101/2" UNC X 2,9" X 2,5" HOLDER

12 0511017302 20FLAT WASHER

13 0503010060 201/2" NUT

14 0571012816 01TUBE

15 0551018171 06SCRAPER FRONT RIGHT REAR LEFT

16 0602033931 06DR26X6 C76AF02FR1.13/16" D076 10REC

17 0511014339 021-5/8" 2.8" NUT LOCK               

18 0502012221 011-1/2" INNER AXLE WASHER

19 0502012222 011-3/4" EXTERNAL AXLE WASHER        

20 0503010232 025/8" X 1.3/4" BOLT                 

21 0501012140 02FLAT WASHER

22 0503012412 025/8 UNC SELF LOCKING NUT



DODH-F 9009 T Page 33

0909095640RIGHT SIDE RIGHT REAR DISC SECTION

01B

01

01A

01B

23

16

24

26

17
28

08

09

10

05

06

07

04

15

11

12

13

21

20

02

14

03

25

27

22

22 21

20

20
21

22

19

17

18

QTItem Code Description See page

01 0501042893 011.3/4" X 1555 AXLE WITH NUTS 

01A 0501018607 01AXIS 1.3/4 X 1555

01B 0501010333 021.3/4" NUT

02 0502010366 04SPACER

03 0511043261 02SWIVEL OIL BEATH BEARING 10

04 0541019516 02FRONT BRACKET                            

05 0501013475 063/4 UNC X 7.1/2 C S G.5 ZN BOLT

06 0503010023 063/4" SPRING WASHER

07 0503010014 063/4" NUT

08 0502012345 02SPINDLE FIXER

09 0551015397 02FLEXIBLE FIXER BRACKET

10 0521063078 02FIXER BARSCRAPER

11 0511018746 101/2" UNC X 2,9" X 2,5" HOLDER

12 0511017302 20FLAT WASHER

13 0503010060 201/2" NUT

14 0551014700 01TUBE

15 0551018171 06SCRAPER FRONT RIGHT REAR LEFT

16 0602033931 05DR26X6 C76AF02FR1.13/16" D076 10REC

17 0511014339 021-5/8" 2.8" NUT LOCK               

18 0502012222 011-3/4" EXTERNAL AXLE WASHER        

19 0502012221 011-1/2" INNER AXLE WASHER

20 0503010232 065/8" X 1.3/4" BOLT                 

21 0501012140 06FLAT WASHER

22 0503012412 065/8 UNC SELF LOCKING NUT

23 0602030263 01DR24X6 C76AF02FR46,04 10REC IPC

24 0602029214 0122" X 6 NOTCHED DISC BLADE

25 0602027366 01DR20X6 C63AF02FR1.13/16" D079 03REC

26 0521063123 01SPACER

27 0502012378 011-3/4"EXTERNAL AXLE WASHER

28 0501810333 011.3/4 NUT



DODH-F 9009 T Page 34

0909095641RIGHT SIDE LEFT REAR DISC SECTION

08

09

10

05

06

07

04

16

01

01A

01B

01B

22
21

20

14

15

20
21

22

19
17

02

16

16
18

17

11

12

13

03

QTItem Code Description See page

01 0501042893 011.3/4" X 1555 AXLE WITH NUTS 

01A 0501018607 01AXIS 1.3/4 X 1555

01B 0501010333 021.3/4" NUT

02 0502010366 04SPACER

03 0511043261 02SWIVEL OIL BEATH BEARING 10

04 0541019516 02FRONT BRACKET                            

05 0501013475 063/4 UNC X 7.1/2 C S G.5 ZN BOLT

06 0503010023 063/4" SPRING WASHER

07 0503010014 063/4" NUT

08 0502012345 02SPINDLE FIXER

09 0551015397 02FLEXIBLE FIXER BRACKET

10 0521063078 02FIXER BARSCRAPER

11 0511018746 111/2" UNC X 2,9" X 2,5" HOLDER

12 0511017302 22FLAT WASHER

13 0503010060 221/2" NUT

14 0551014697 01TUBE

15 0551018172 07SCRAPER FRONT LEFT REAR RIGHT

16 0602033931 07DR26X6 C76AF02FR1.13/16" D076 10REC

17 0511014339 021-5/8" 2.8" NUT LOCK               

18 0502012222 011-3/4" EXTERNAL AXLE WASHER        

19 0502012221 011-1/2" INNER AXLE WASHER

20 0503010232 025/8" X 1.3/4" BOLT                 

21 0501012140 02FLAT WASHER

22 0503012412 025/8 UNC SELF LOCKING NUT



DODH-F 9009 T Page 35

0909095642SIDE FRAME LEFT ASSY 

18
19

09

08

06

05

07

14
13

12

17

16

15
20

04

10

11

03

25

26

21

22

23

24

02

18

19

20

01B

01C

01

01A

QTItem Code Description See page

01 0521051201 01FRAME SIDE LEFT

01A 0511068430 01LEFT SIDE FRAME

01B 0503033932 01SET LABEL ADHESIVE

01C 0503034727 01ADHESIVE LABEL

02 0531061137 01LEFT SIDE FRONT FRAME 

03 0531061143 01LEFT SIDE REAR FRAME

04 0503010002 041800 GREASE FITTING

05 0503013113 081" X 6" BOLT                       

06 0501016545 08FLAT WASHER

07 0503010012 081" SPRING WASHER

08 0501010059 081.5/8 NUT

09 0502012323 04BRACKET FIXER

10 0521060351 01BEATER FRAME 

11 0511068361 01FIXER

12 0581011153 01FRAME BEAT

13 0571010265 0116.5 X 40 X 3 FLAT WASHER

14 0503010962 015/8" X 1-1/4" BOLT                 

15 0511016281 023/4" X 8" BOLT

16 0503010023 023/4" SPRING WASHER

17 0503010014 023/4" NUT

18 0503012555 04SCREW 7/16 UNC X 2 CS RT G.7 ZN

19 0503010180 047/16" SPRING WASHER

20 0502012702 04BODY SUPPORT CLAMP

21 0909093743 01LEFT SIDE CARRYNG WHEELS ASSY 36

22 0909093744 01STABILIZER LEFT CARRYNG WHEELS ASSY 38

23 0909093775 01LEFT SIDE RIGHT FRONT DISC SECTION

24 0909093776 01LEFT SIDE LEFT FRONT DISC SECTION

25 0909093777 01LEFT SIDE RIGHT REAR DISC SECTION

26 0909093778 01LEFT SIDE LEFT REAR DISC SECTION



DODH-F 9009 T Page 36

0909093743LEFT SIDE CARRYNG WHEELS ASSY

13

12
14

11 10

13

12
02

03

03 02

04

15

16

14

01
09

05
06

07

08

QTItem Code Description See page

01 0521051187 01LEFT SIDE CARRYNG WHEELS 37

02 0503060181 02WHEEL AND TIRE 23

03 0511045580 02CARRYING WHEEL HUB ASSY 24

04 0521045646 01HYDRAULIC CYLINDER 30

05 0503010953 011" X 2" BOLT                       

06 0503010012 011" SPRING WASHER

07 0501016381 01FLAT WASHER 

08 0581014564 01JUNCTION SHAFT

09 0503010706 01SCREW 1/2 UNC X 4.1/2 C S  G.5 ZN              

10 0521014188 01FLAT WASHER

11 0503010589 011/2" UNC SELF ADJUSTING NUT        

12 0521012538 021.2" X 3.5" COUPLING SHAFT

13 0501019435 0232 X 50 X 1.5 FLAT WASHER 

14 0503010523 021/4" X 2" COTTERPIN

15 0501063989 01HYDRAULIC CYLINDER REGULATOR

16 0501010110 021.1/2" NUT



DODH-F 9009 T Page 37

0521051187LEFT SIDE CARRYNG WHEELS

01

02

05

06

03

08
09

10

07

05

06

03

03

04

06
05

QTItem Code Description See page

01 0521067890 01LEFT SIDE CARRYNG WHEELS

02 0511069790 01ROCKER

03 0503010706 03SCREW 1/2 UNC X 4.1/2 C S  G.5 ZN              

04 0503010002 021800 GREASE FITTING

05 0503010589 031/2" UNC SELF ADJUSTING NUT        

06 0521014188 03FLAT WASHER

07 0581014564 01JUNCTION SHAFT

08 0503010953 011" X 2" BOLT                       

09 0503010012 011" SPRING WASHER

10 0501016381 01FLAT WASHER 



DODH-F 9009 T Page 38

0909093744STABILIZER LEFT CARRYNG WHEELS ASSY

03

04

06
05

11

09

08

01

02

07

09

09

10

11

QTItem Code Description See page

01 0511051846 01FRONT CARRYING-WHEELS 39

02 0503060091 01L29.5"X0.63"-10L WHEEL AND 28

03 0501047699 01ESTABILIZER ASSY 29

04 0561018588 01COUPLING SHAFT

05 0501012916 01FLAT WASHER 38,50 X 66 X 4,75   ZN

06 0501011301 011.1/2 UNC 6FPP 2.5/16 NUT

07 0503010010 011/4" X 2.1/2" COTTERPIN

08 0521014092 01AXLE LOCK 

09 0503010523 031/4" X 2" COTTERPIN

10 0521014216 01COUPLING SHAFT 

11 0521011132 02FLAT WASHER



DODH-F 9009 T Page 39

0511051846FRONT CARRYING-WHEELS

06

05

01

08

02

04

03

07

07

QTItem Code Description See page

01 0521063073 01FRONT WHEEL ARM

02 0511051797 01LEFT FRONT CARRYING-WHEELS

03 0521014023 01MIDDLEMAN FLANGE 

04 0521014014 01REAR FIXER FLANGE 

05 0503010027 025/8" SPRING WASHER

06 0501010100 02SCREW  5/8 UNC X 2 CS G.5 ZN

07 0503010002 021800 GREASE FITTING

08 0521014024 01WASHER SPACER



DODH-F 9009 T Page 40

0909095643LEFT SIDE RIGHT FRONT DISC SECTION 

22
21

20

14

15

20
21

22

19
17

02

16

16
18

17

11

12

13

03

08

09

10

05

06

07

04

16

01

01A

01B

01B

QTItem Code Description See page

01 0501042894 011.3/4" X 1325 AXLE WITH NUTS 

01A 0501018606 011.3/4" X 1325 AXLE 

01B 0501010333 021.3/4" NUT

02 0502010366 03SPACER

03 0511043261 02SWIVEL OIL BEATH BEARING 10

04 0541019516 02FRONT BRACKET                            

05 0501013475 063/4 UNC X 7.1/2 C S G.5 ZN BOLT

06 0503010023 063/4" SPRING WASHER

07 0503010014 063/4" NUT

08 0502012345 02SPINDLE FIXER

09 0551015397 02FLEXIBLE FIXER BRACKET

10 0521063078 02FIXER BARSCRAPER

11 0511018746 101/2" UNC X 2,9" X 2,5" HOLDER

12 0511017302 20FLAT WASHER

13 0503010060 201/2" NUT

14 0571012816 01TUBE

15 0551018172 06SCRAPER FRONT LEFT REAR RIGHT

16 0602033931 06DR26X6 C76AF02FR1.13/16" D076 10REC

17 0511014339 021-5/8" 2.8" NUT LOCK               

18 0502012222 011-3/4" EXTERNAL AXLE WASHER        

19 0502012221 011-1/2" INNER AXLE WASHER

20 0503010232 025/8" X 1.3/4" BOLT                 

21 0501012140 02FLAT WASHER

22 0503012412 025/8 UNC SELF LOCKING NUT



DODH-F 9009 T Page 41

0909095644LEFT SIDE LEFT FRONT DISC SECTION

11

12

13

03

22
21

20

14

15

20
21

22

19
17

02

16

16
18

17

08

09

10

05

06

07

04

23

01

01A

01B

01B

QTItem Code Description See page

01 0501042894 011.3/4" X 1325 AXLE WITH NUTS 

01A 0501018606 011.3/4" X 1325 AXLE 

01B 0501010333 021.3/4" NUT

02 0502010366 03SPACER

03 0511043261 02SWIVEL OIL BEATH BEARING 10

04 0541019516 02FRONT BRACKET                            

05 0501013475 063/4 UNC X 7.1/2 C S G.5 ZN BOLT

06 0503010023 063/4" SPRING WASHER

07 0503010014 063/4" NUT

08 0502012345 02SPINDLE FIXER

09 0551015397 02FLEXIBLE FIXER BRACKET

10 0521063078 02FIXER BARSCRAPER

11 0511018746 101/2" UNC X 2,9" X 2,5" HOLDER

12 0511017302 20FLAT WASHER

13 0503010060 201/2" NUT

14 0571012816 01TUBE

15 0551018172 06SCRAPER FRONT LEFT REAR RIGHT

16 0602033931 05DR26X6 C76AF02FR1.13/16" D076 10REC

17 0511014339 021-5/8" 2.8" NUT LOCK               

18 0502012222 011-3/4" EXTERNAL AXLE WASHER        

19 0502012221 011-1/2" INNER AXLE WASHER

20 0503010232 025/8" X 1.3/4" BOLT                 

21 0501012140 02FLAT WASHER

22 0503012412 025/8 UNC SELF LOCKING NUT

23 0602030263 01DR24X6 C76AF02FR46,04 10REC IPC



DODH-F 9009 T Page 42

0909095645LEFT SIDE RIGHT REAR DISC SECTION

03

18

17

08

09

10

05

06

07

04

01

01A

01B

22
21

20

11

12

13

14

15

20
21

22

19
17

16
02

16

16

01B

QTItem Code Description See page

01 0501040362 011.3/4" X 1790 AXLE WITH NUTS 

01A 0501011422 011.3/4 X 1790 AXLE

01B 0501010333 021.3/4" NUT

02 0502010366 04SPACER

03 0511043261 02SWIVEL OIL BEATH BEARING 10

04 0551015817 02FRONT BRACKET                            

05 0501013475 063/4 UNC X 7.1/2 C S G.5 ZN BOLT

06 0503010023 063/4" SPRING WASHER

07 0503010014 063/4" NUT

08 0502012345 02SPINDLE FIXER

09 0551015397 02FLEXIBLE FIXER BRACKET

10 0521063077 02FIXER BARSCRAPER

11 0511018746 111/2" UNC X 2,9" X 2,5" HOLDER

12 0511017302 22FLAT WASHER

13 0503010060 221/2" NUT

14 0551014697 01TUBE

15 0551018171 07SCRAPER FRONT RIGHT REAR LEFT

16 0602033931 07DR26X6 C76AF02FR1.13/16" D076 10REC

17 0511014339 021-5/8" 2.8" NUT LOCK               

18 0502012221 011-1/2" INNER AXLE WASHER

19 0502012222 011-3/4" EXTERNAL AXLE WASHER        

20 0503010232 025/8" X 1.3/4" BOLT                 

21 0501012140 02FLAT WASHER

22 0503012412 025/8 UNC SELF LOCKING NUT



DODH-F 9009 T Page 43

0909095646LEFT SIDE LEFT REAR DISC SECTION

08

09

10

05

06

07

04

01

01A

11

12

13

14

15

17

18

20
21

22

2526

20
21

22

27

17
19 20

21
22

16

02
23

24

28

03

01B

01B

QTItem Code Description See page

01 0501042893 011.3/4" X 1555 AXLE WITH NUTS 

01A 0501018607 01AXIS 1.3/4 X 1555

01B 0501010333 021.3/4" NUT

02 0502010366 04SPACER

03 0511043261 02SWIVEL OIL BEATH BEARING 10

04 0551015817 02FRONT BRACKET                            

05 0501013475 063/4 UNC X 7.1/2 C S G.5 ZN BOLT

06 0503010023 063/4" SPRING WASHER

07 0503010014 063/4" NUT

08 0502012345 02SPINDLE FIXER

09 0551015397 02FLEXIBLE FIXER BRACKET

10 0521063077 02FIXER BARSCRAPER

11 0511018746 121/2" UNC X 2,9" X 2,5" HOLDER

12 0511017302 24FLAT WASHER

13 0503010060 241/2" NUT

14 0551014700 01TUBE

15 0551018171 08SCRAPER FRONT RIGHT REAR LEFT

16 0602033931 05DR26X6 C76AF02FR1.13/16" D076 10REC

17 0511014339 021-5/8" 2.8" NUT LOCK               

18 0502012222 011-3/4" EXTERNAL AXLE WASHER        

19 0502012221 011-1/2" INNER AXLE WASHER

20 0503010232 065/8" X 1.3/4" BOLT                 

21 0501012140 06FLAT WASHER

22 0503012412 065/8 UNC SELF LOCKING NUT

23 0602030263 01DR24X6 C76AF02FR46,04 10REC IPC

24 0602029214 0122" X 6 NOTCHED DISC BLADE

25 0602027366 01DR20X6 C63AF02FR1.13/16" D079 03REC

26 0521063123 01SPACER

27 0502012378 011-3/4"EXTERNAL AXLE WASHER

28 0501810333 011.3/4 NUT



DODH-F 9009 T Page 44

0521051181HEADER WITH HITCH

02

05
04

03

01

01A
01C

01B 01D

QTItem Code Description See page

01 0511059885 01TRACTOR HITCH ASSY

01A 0521067339 01TRACTOR HITCH ASSY

01B 0581012984 0141 X 52.97 SLEEVE

01C 0503016033 014.8 X 1.3 X 300 MM NYLON CLAMP

01D 0503010002 011800 GREASE FITTING

02 0521067883 01HEADER

03 0503013935 02GAUGE 160PSI / 10 BAR

04 0501010690 0226 X 58 X 4.75 FLAT WASHER 

05 0503018754 021-8 UNC NUT



DODH-F 9009 T Page 45

0511048088DRAWBAR JACK

01

QTItem Code Description See page

01 0503062227 01DRAWBAR JACK



DODH-F 9009 T Page 46

05010402573/4 X 1200 HOSE HOLDER A

02

03

02

01

QTItem Code Description See page

01 0511067334 01HOSE SOPPORT ASSY

02 0503010014 023/4" NUT

03 0501010322 02FLAT WASHER



DODH-F 9009 T Page 47

0909093729HYDRAULIC CIRCUIT

02

02

07

07

08

08

11

12 11

12

11

12

11

1205

05A
05C

05D

10

04

04A
13

13A

10
10

04B

04D
13D

09

09A

10

09D

09C

01

06

03

01

13B
09B

04C
13C

05B

QTItem Code Description See page

01 0501081519 027500 TR-TC HOSE

02 0501081258 023/8 X 6320 TC-TC HOSE

03 0501080348 013/8 X 1200 TR-TC HOSE      

04 0521051597 013/8 X 6800 TR-TM BROWN/RED HOSE

04A 0501081214 013/8 X 6800 TR-TM HOSE

04B 0503034490 01HYDRAULIC HOSE GRIP (BROWN)

04C 0503034495 01HYDRAULIC HOSE GRIP (RED)

04D 0503018952 06PLASTIC BOLT

05 0521051510 013/8 X 4600 TC-TM BLACK/BLUE HOSE

05A 0501080845 013/8 X 4600 TC-TM HOSE

05B 0503034492 01HYDRAULIC HOSE GRIP (BLACK)

05C 0503034494 01HYDRAULIC HOSE GRIP (BLUE)

05D 0503018952 06PLASTIC BOLT

06 0501080392 013/8 X 3300 TR-TC HOSE

07 0501080419 023/8 X 2100 TR-TC HOSE

08 0501081259 023/8 X 870 TR-TC HOSE

09 0521056233 013/8 X 6000 TR-TM HOSE BLACK / RED

09A 0501080443 013/8 X 6000 TR-TM HOSE

09B 0503034495 01HYDRAULIC HOSE GRIP (RED)

09C 0503034492 01HYDRAULIC HOSE GRIP (BLACK)

09D 0503018952 06PLASTIC BOLT

10 0501053834 04MALE QUICK COUPLER WITH CAP - 1/2 NPT 48

11 0501010617 043/4" NIPPLE                        

12 0503010190 042-114 N 3006-9B O'RING

13 0521051598 013/8 X 6800 TR-TM BROWN/BLUE HOSE

13A 0501081214 013/8 X 6800 TR-TM HOSE

13B 0503034490 01HYDRAULIC HOSE GRIP (BROWN)

13C 0503034494 01HYDRAULIC HOSE GRIP (BLUE)

13D 0503018952 06PLASTIC BOLT



DODH-F 9009 T Page 48

0501053834MALE QUICK COUPLER WITH CAP - 1/2 NPT

02

01

QTItem Code Description See page

01 0503011627 01MALE QUICK COUPLER AGR 1/2 NPT

02 0503011882 01MALE QUICK COUPLER CAP





Technical Publications | Elaboration and Revision

LORENA ROCHA ALVES


